TECHNICAL SPECIFICATIONS

Quality

Yarn Fiber

Gauge and Structure
Size

Packing

Pile Weight

Total Weight

Pile Height

Total Height

Primary Backing
Secondary Backing
Flooring Radiant Panel :
Smoke Density
Electrostatic Propensity
Colorfastness
Dimensional Stability
Delamination Strength
Tuft Bind of Pile
Hexapod Drum Test
Environmental Cert.

Quality Management

: MSN-400

: 100% Nylon Solution Dyed

: 1/12" Multi-Level Loop Machine Tufted

: 50cm x 50cm

: 20pcs./box (5m?)

: * 200z./yd? (680g/m?)

: +4,8009./m?

:*3.5/4.0/4.5mm

: 2 7.0mm

: 100% Spun Bonded Polyester ( Non-Woven )

. PVC with Glass Fiber

ASTM E648-17 / NFPA 253

: ASTM E662-15a / NFPA 258

: AATCC-134-2011 <1.9kv

: AATCC 16.3 (Light) / AATCC 107 (Water) =5.0

: ASTM D7570 / AACHEN / 1SO2551

: ASTM D 3936 ( No Separation of Secondary Backing )

: ASTM D 1335 ( Average : 8.1 Ibs )

: ASTM-D5252 / ASTM D-7330 / ISO/TR 10361

: C R 1 Green Label Plus GLP100036

:1S0-9001:2015 / 1SO-14001:2015 / 1SO45001:2018



Independent | Textile

Tf:"i‘"% Tast Number: 180966-2

8ervico, Ino,

PO Box 1948 - 1503 East Morrls Stveet - Dalton, GA 30722
Phone: 706-278-3013 o  Tax: 706-272-7057 o E-mall; info@ittslab.com

Test Report

August 15, 2018

Subject: Specimens of the submilted sample were prepared and tested in accordance with
ASTM E 648-17 and/or Federal Test Method 372, NFPA 263

FLOORING RADIANT PANEL TEST

Sample Description
Nylon Carpet Tiles (PVC backing)

Test Assembly

Mounted on 6mm FRC Board
(Using Premium Multi Purpose Adhesive)

Test Results Specimen No. 1 Specimen No. 2 Specimen No. 3
Critical Radiant Flux 0.97 walts/cm? 0.90 walts/fom? 0.94 wattsfom?
Total Burn Length 16.0 om 20.0 cm 18.0 cm

Flame Front Out 14.0 minutes 14.0 minules 16.0 minutes
Averagie Critical Radiant Flux 0.94 watts/cm?

Estimated Standard Deviation 0.04 watts/cm?

3.7% coefficlent of variation

AR

President L. IKent Suddeth
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Our letlers and repons are for 1ho oxclusivo uzo of tha customer Lo whom thay sro addresssd, and thelr communication to any othars of the use of tha name of Independent
Textde tasting Senvics, Inc., musl receivo oud pror writlen approval. Our lelters and reports pply onfy Lo the sampla lasted and are not necassarily indicativo of tha qualitias of
apparorty Hentical of emlar produsts. Tha reporls and letters and tho namo of Independant Texte Tosting Servico, Inc., are not 10 bo used under any circumatances in
adverlising to tho gensral public,



Independent ,/ Textile  TostNumbor: 1809662

Tote$

PO Box 1948 - 1503 Enst Morris Street - Dalton, GA 30722
Phone: 706-278-3013 o  Fax: 706-272-7057 e E-mall; info@ittslab.com

Test Reporl

August 15, 2018
Subject: Specimens of the submilled sample were prepared and tested in accordance with the

procedures proposed by the National Institute of Standards and Technolagy (formerly
National Bureau of Standards), Technical Note 708 and NFPA 258, ASTM E 662-15a.

SMOKE DENSITY TEST (NIST)

Oparating Conditions

Irradiance: 2.5 walls/cm?® G Factor 132
Thermal Exposure: Flaming

Furnace Voltage: 98

Burner Fuel: Propane

Sample Description
Nylon Carpet Tiles (PVC backing)

Test Results

i #2 #3 Average
Chamber Temperature, °F (start) 95 95 95
Chamber Pressure Maintained posilive, under 3" H,0
Minimum Transmittance (TM), % 46% 51% 40%
at, minutes 11.45 10.87 10.25 10.86
Maximum Specilic Oplical Densily (DM) 177 1771 185 178
Clear Beam, (DC) 25 27 19 24
DM, CORRECTED (DMC) 152 144 166 164
Specific Oplical Densily at 1.5 minutes 21 34 25 27
Specilic Oplical Densily at 4.0 minutes 105 08 117 107
Time to 90% DM, minutes 8.05 8.20 8.20 8.16
Time to DS = 16, minutes 1.40 1.30 1.40 1.37
President L. Kent Suddeth

Page 1 of 1

Our letlers and repods wre for 1ha exclusive use of 1ho custamer to whom they are addressed, and Ihelr communizaton o any others o tha e of 1ha name of Independert
Textie losting Seivico, Ino., must receive ol priee written apgeoval, Our letlers and repods apgly only lo tha eample Lested and 6ro nol necessarly ind'cative of tha quatites of
epparertly ientical oc emiar products. Tha reports and letters and tha nama of Indapendent Text’s Tesling Senica, loz, are notlo ba uzed under any creumstances In
odvertising to lhe genaral publis,



Independent /| Textile

Tejt‘”s Test No: 199162-2

Servico, Ino,

PO Box 1948 - 1503 East Morrls Street - Dalton, GA 30722
Phone; 706-278-3013 o  Fax: 706-272-7057 o E-mall info@ittslab.com

Tesl Report
Octlober 9, 2019
Subject: Sample(s) of carpet submitted for testing by the customer and identified below:

Sample Identification: Nylon Carpet Tile (PVC Backing)

Test Mothod Conducted
AATCGC 134-2011
Elactrostatic Propensity of Carpets

[ Purpose and Scope |

This test method Is designed to assess the static generaling propensily of carpels developed when a person walks
across them by conlrolled laboratory simulation of conditions which may be met in praclice, and more parlicularly,
with respect to those conditions which are known from experience to be slrongly conlributory to excessive
accumulalion of static charges.

Test Conditlons:
Chamber Temperature: 70° F,
Chamber Relatlve Humldity: 20%

Maximum Maximum
Teost Resuits: Sole Underlay Vollagg_ﬂk\') Voltage 2 (kV) Averages (kV)
Test | Stop Test Neolito Plato Neg. 0.6 Neg. 0.6 Neg. 0.6
Test |l Scuff Test Neolite Plate Neg. 0.3 Neg. 0.3 Neg. 0.3
Test lll 8tep Tost Leather Plate Neg. 0.2 - --
Tost IV Scuff Test Leather |  Plate Pos. 0.1 - -

Soles;
a) Neolite XS 664
b) Suede Leather

Underlayment:

a) Plate: Earth grounded metal plate
h) HM: Standard 40 oz./yd2 rubberized Halr/Jute cushion

I it K

President L. Kent Suddeth

Page 1 of 1
Our letters ond repods are for tho exclusive use of tha customer Lo whom thay aro addeessed, and thale communication lo ary cthars of tha uga of the name of Indepandent
Toxtle losting Servica, Ina., must recevo oul prior writton appeoval. Qur latiers and reports apply orly to tha eamplo losled and are nol necessarily Indicative of the qualitas of
apparenty ientical m products. Tha repods end leliers and Ihe name of Indopandent Toxtla Tesling Sendce, Inc., ere not lo be used under ary creumslantasin
advedising tothe go .



Independent ;/ Textile

g’t‘h % Test No: 1809661

Service, Ino,

PO Box 1948 - 1503 East Morris Street - Dalton, GA 30722
Phone: 706-278-3013 ¢  Fax: 706-272-7057 o E-mail: info@ittslab.com

Test Report

August 15, 2018
Subject: Sample(s) of carpet submitted for tesling by the customer and Identified below:

Sample [dentification: Nylon Carpst Tiles

AATCC Test Method 107
Colorfastness to Water

Test Method Conducted *‘I

[Purpose and Scope |

This test method is designed to measure the resistance to water of dyed, printed, or otherwise colored texlile yarns
and fabrics of all kinds.

| Procedure |

The specimen, backed by multifiber test fabric, is Immersed in water under specified condilions of temperalure and
time, and then placed belween glass or plastic plates under speclfied conditions of pressure, temperature and time.
The change in color of the specimen and the staining of the attached mullifiber test fabric are observed.

Tost Specimen Identification Gray Scalo Transference Scale

See Above: 6 6

Koy to Ratings
Negllglble or no staln (change) |
Slight staln (change)

Notlceable stain (change)
Conslderable staln (change)
Severe staln (change)

- N IO

e

President L. Kent Suddeth

Page 1 of 1

Ouwr lettars and reports ara for [ho exclusivo use of tha customer to whom Lhoy are addressed, ond thalr communication to ary olhors of Lha use of the nama of Independent
Textle lesting Sendce, Inc., must receive out paor viriltan approval. Our lettars and reports epply only to the gample lested and &ra nol necessanily Indicativo of tho qualites of
apparently Korlical or g'mlar peodusts. The repadts and lelters and tha name of Indepandent Tealile Tosting Senvice, Inz, 0o not to ba used under any circumstancesin
edvedtising 1o tho genaral public.



Independent ,/ Textile

Tr ’t::% Test No:180966-1

PO Box 1948 - 1503 East Morrls Street - Dalton, GA 30722
Phone: 706-278-3013 o  Fax: 706-272-7057 e E-mall; info@lttslab.com

Test Report

August 15, 2018
Subject: Sample(s) of carpet submilted for testing by the customer and identified below:

Sample Identification: Nylon Carpet Tiles

Test Method Conducted
AATGCC Test Method 16,3
Colorfastness to Light (Water-Cooled Xenon Arc)

| Purpose and Scope |

This test method provides the general princlples and procedures which are currently In use for determining the
colorfastness, to light of texlile materials.

| Procedure |

Samples of the texlile material to be tested and the agreed upon comparison standard(s) are exposed
simultansously to a light source under specified conditions. The colorfasiness to light of the spacimen is evaluated
by comparison of the color change of the exposed portlon to the masked or control porlion of the test specimen
using the AATCC Gray Scale for Color Change or by Instrumental color measurement.

Test Specimen Identiflcation Number of Cycles Rating

See Above 2 (40 AFU's) [

Key to Ratings
Negliglble or no change
Slight change
Notlceable change
Conslderable change
Severe change

=N GO o

AR

Prosidont L. Kent Suddeth

Page 1 of 1

Our letters and reports are for tho oxctusivi uso of tha customer to whom Ihay era addressed, and halr communieation to ary others o 1ho uso of the name of Indeperderd
Textla tasting Senvios, Ins., must receivo oWt prior wiritlon epproval. Our letters and reports apply only o tha samplo lasted and ere not nacessarily indicative of tho qualities of
apparenty ientical o¢ eirmdar produsls. The reports and letters and the name of Indapendent Textle Tesling Senico, Ins., 8re not Lo bb used undar any cecumstances n
sdverising lo tho ganeral public.



Independent ;| Textile

?ﬂ’i‘h% Test No: 180966-2

Secvico, Ino,

PO Box 1948 - 1503 Enst Morrls Strcet - Dalton, GA 30722
Phone: 706-278-3013 o  Fax: 706-272-7057 o E-mall; Info@ittslab.com

.Test Report
August 16, 2018

Subject: Sampla(s) of carpet submitted for testing by the customer and identified below:

Sample Identification: Nylon Carpel Tiles (PVC backing)

Test Method Conducted
ASTM D7670
Standard Test Method for Evaluation of Dimenslonal Stabllity of Pile Yarn Floor Covering
(AACHEN/IS02661)

| Purpose and Scope

This test method covers the determinalion of dimenslonal changes in the lenglhwise and widthwise direction and
distortion likely to occur when pile floor caverings are exposed to various conditions of molsture and heat,

Percent Change

Test Condition | Measurement
M, 19.7263

Test Conditlon Key
MT; 19.7113 -0.076

Mo Machine Diraction Original Measurement
MT, 19.7125 -0.070 Co Cross Direclion Original Measurement

Ty Two (2) hours In an oven at 60° C
MT, 19.6900 -0.184 T2 Two (2) hours In a .1% solulion at 20° C

Ts Twenly-four (24) hours in an oven at 60° C
MT 19.7050 .0.108 Ty Forly-eight (48) hours In standard climate at

* -0,0213" 21° C & 65% RH
Percent Change
Test Condition | Measurement
(G 19.7125
CTy - 19.7180 +0.032
CT, 19.7188 +0.032
CT, 19.7100 -0,013
CT, 19.7163 +0.019
- +0.0038" |
President L. Kent Suddeth
Page 1 of 1

Our ledtors 80 roports aro for tha exciusive use of Iha customer to whorm thay ore addresssd, ard thelr communicalion ko any clhers of tha uso of the nama of Independant
Textdo lesting Sendco, Inc., must recaivo ot pror wrillen epproval. Our lelters and repors opply oriy (o tha eamplo lested and aro ot necessarly indicativa of the qualtios of

apparently ierdical or slimiar products. Tha repoits ond latters and tha nama of Indapanden! Texide Testing Senvico, Ine., aro rot to ba used under any ciccumstancos In
edvenlsing to tho gansrel publio,



Independent | Textile

Yﬁ’ﬂ:‘” % Test No: 180966-2

Service, Ino,

PO Box 1948 - 1503 East Morrls Street - Dalton, GA 30722
Phone: 706-278-3013 o  Fax: 706-272-7057 o E-mall: info@Ittslab.com

Test Report

August 156, 2018
Subject: Sample(s) of carpet submitted for testing by the customer and identified below:

Sample Identification: Nylon Carpet Tiles (PVC backing)

Test Method Conducted
ASTM D 3936 Delamination Strength of Secondary Backing of Plle Floor Coverings

Scope:

This method covers the determination of the delamination strength of secondary backing adhered to a -
finished pile floor covering.

TEST RESULTS

Average: No Separation

Ak

President L. Kent Suddeth
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Ouw letters and repoils are for tho axclushea uze of the customer to whom Ihey ere addressad, and tholr communication 1o any others or tho uso of tha name of Indepandont
Textilo tosting Service, In3., must recelva out prior viritten approval. Our lelters and reports apply only to the samplo tested 8nd ero not necassanly Indicativa of the qualites of
apparardly Heatical or edmiar produzts. Tho roprts and letters and the name of Indepandent Texlda Testing Senvico, Ine., aro rot to ba uzed urkdor ary circumstances In
advarisgiog to the gensral public




Test Number: 180966-1

Independent ' Textile

Testné

'O Box 1948 Dalton, GA 30722
Phone: 706-278-3013 o  Fax: 706-272-7057 e  E-muail: info@ittslab.com

August 15, 2018
Subject: Sample(s) of carpet submilted for testing by the Customer and identified below:

Sample ldentification: Nylon Carpet Tiles

Test Method Conducted

ASTM D-5262 Hexapod Drum Tester

ISO/TR 10361 Hexapod Tumbler

Ratings Based on CRI TM-101 Photographic Scales

ASTM D-7330 Assessment of Surface Appearance Change In Plle Floor Goverings

APPARATUS: WIRA INSTRUMENTATION HEXAPOD TUMBLER CARPET TESTER
PROCEDURE:

The test specimen described above was subjected to the reported cycles of “Hexapod" tumbling, removing the
specimen every 2,000 cycles for restoration by vacuuming.

A 8.7 Amp Shark handheld w/rotary brush was used, making four (4) forward and backward passes along the
length of the specimen.

The samples were assessed using day-light equivalent vertical lighting (1600 lux). Samples were viewed at an
angle of 46 degrees from 1% meter distance, Judging from all directions.

TEST RESULTS:
OVERALL
Number of Hexapod cycles APPEARANGE
CHANGE
12,000 4.0

Key to Ratings
6 = Nagligible or no change
4 = Slight change
3 = Moderate change
| 2 = Conslderable change
1 = Severe change

( N A —
President L. Kent Suddeth

Our lolters and reperts are for the exclusive use of the customer to whom Lhey are addressed, and thek communication Lo any olhers of the use of the name of
Independent Textle testing Service, Inc., must receive out prior wiitten approval. Qur letters and reposts apply only to the sample lested and are not necossarily
Indicalive of the qualities of apparenly identical o simiar products. The reports and latters and the name of Independent Textile Testing Senvice, Inc., are not 1o be
used under any circumstances In edvertising to the genaral public.
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Independent , Textile

"- : ;iﬂﬁ% Test No: 180966-1
P i
g Servico, Ino.

PO Box 1948 - 1503 Enst Morrls Street - Dalton, GA 30722
Phone: 706-278-3013 o  Fax: 706-272-7057 ¢ E-mnll: info@ittslab.com

Test Report

August 15, 2018
Subject: Sample(s) submitted for testing by the customer and identified below:

Sample Identification: Nylon Carpet Tiles

r Test Method Conducted
ASTM D 1335 Tuft Bind of Pile Floor Coverings

Scope:

This test method covers the determination of the force required to pull a tuft completely out of a cut plle
floor covering or to pull one or both legs of a loop free from the backing of looped pile floor coverings.

Test Results
1) 103 6) 14.3 1) 11.9
2) 158 7) 129 12)  10.0
3) 15.2 8) 104 13) 133
4) 138 9) 141 14) 7.9
5) 14.6 10) 134 18) 117

Average Tuft Bind: 12.6 Ibs.

HIER, wdkdo R

President L. Kent Suddeth

Page 1 of 1

Qur leliers and rapors arm for tha exclusiva use of the custemsr Lo whem Ihey ero addrestad, and thalr communication Lo arry olhars of the use of Ihe pama of Indepondent
Teatdo lesting Servica, Inc., must recehva out pror witton approval. Our lotters and repords apply onty to Lho sample tasted ard are not necessanly Indicatve of tha qualtes of
epparently iorfical or eimfar products. Tha repoits and letlers and tha name of Indapendant Toxtte Testing Servico, In., aro not 1o ba used undar any circumstances in
advertising to tho gonsral putiic.
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ENVIRONMENTAL MANAGEMENT
SYSTEM CERTIFICATE

Certificate No. 00120E32742R4M/3600
We hereby certify that

I Dongxing Road, High-Tech Industrial Development Zone, Xinyu City,Jiangxi Province China

Environmental Management System
has been awarded this certificate for compliance with the standard

GB/T 24001-2016 / ISO 14001:2015

The Environmental Management System Applies in the following area:
Design and Production of Carpets and Related Management Activities

!
|
by reason of its ! !
|
|
|
|
{

g

Certified since: October9,2008 Valid from: August 19,2020  Valid until: September23,2023 ' - - |

tl
After a surveillance cycle, the certificate is valid only when used logether with an Acceptance Notice of Surveillance Audit issued by CQC. ! { by
Please access www.cqe.com.on for checking valdity of the certificale e
This certificate and its relevant information can query in the website of Certification and Actreditation Administration of the People's
Republic of China ( www.enca gov.cn).

MANAGEMENT .
CHAS C001-M Signed by, Lu Mei

iar Yo $ =
RP.N3) CNAS e \]?3 L Sl

CHINA QUALITY CERTIFICATION CENTRE

Section 9, No, 188, Nansihuan(the South Fourth Ring Road) Xilu(West Road), Beljing 1(0070.China

hup/fiwww.cqecomen
e e T a2, T oo N
Sy 2 ) l.‘s ; Y el
PN o) A e
L \"1_ ‘f(n:‘\t ;f-f‘;-\l_\_-
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~ OCCUPATIONAL HEALTH AND SAFETY
~ MANAGEMENT SYSTEM CERTIFICATE

Certificate No. 00118831114R2M/3600

D! :_f_ We hereby certify that

f_. Il Dongxing Read High-Tech Industrial Development Zone, Xinyu City,Jiangxi Province China
I

has been awarded this certificate for compliance with the standard

GBI/T 45001-2020 / 1ISO45001:2018

The Occupational Health and Safety Management applies in the following area:

Design and Production of Carpets and Related Management Activities

Certified since: November 14,2012  Valid from: August 18,2020 Valid until: October 13, 2021

J1 After a surveiiance cycle, the certificale is valid only when used togather with an Acceptance Notice of Survelliance Audit issued by CQGC. ||
1 Please access www cqe.com.cn for checking validity of the certificate

This certificate and its relevant information can query in the website of Certification and Accreditation Administration of the People's 7 7y
Republic of China ( www.cnca gov.cn) ;
CRAS CO0TM AR TRV et )

Signed by, Lu Mel At s e g ¥

RSN

(5

"-‘:Q‘".'\\.‘-f?“?g

CHINA QUALITY CERTIFICATION CENTRE RN

Section Y, No. 188, Nansibuan(the South Fourth Ring Road) Xilo{West Road), Beijing 100070,.China
http/Meww . cqe.com.cn




 QUALITY MANAGEMENT SYSTEM

CERTIFICATE i)
Certificate No. 00120Q36369R4M/3600 P
We hereby certify that I e

Unified Social Credil Code: 91360500783355520R

Dongxing Road High-Tech Industrial Development Zone, Xinyu City,Jiangxi Province China

by reason of its
Quality Management System

has been awarded this certificate for compliance with the standard

GB/T 19001-2016 / ISO 9001:2015
The Quality Management System Applies in the following area:

Design and Production of Carpels

Certified since: October 13,2008  Valid from: August 17,2020 Valid until: September 28, 2023

After a survediance cycle, the certificate Is vald only when used together with an Acceplance Notice of Surveliance Audil issued by CQG. |/,
Pigase access www.cqc com.cn for checking validity of the cenificate.
This certificate and its refevant information can query in the websile of Cerification and Accreditation Administration of the People's
Republic of China ( www.cnca gov.cn).

AP t\;’ R
CNAS ... 1'59 FzNet
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e T
ot Bigrmd by. Lu Mei

CHINA QUALITY CERTIFICATION CENTRE

Section 9, No. 188, Nansibuan(the South Fourth Ring Road) Xilu(West Road), Beijing 100070,China

hitp-/fwww cqe.com.ca
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GREEN LABEL PLUS

INDOOR AIR QUALITY TESTING PROGRAM
THIS CERTIFIES THAT

T LD T . .
B s — e -

ST - o . —

Address: VOXELOR Industrial Park Co., Ltd, Dongxing Rd., Xingyu City,
Jiangxi Province 338000, €hina

HAS MET THE REQUIREMENTS OF THE CARPET AND RUG INSTITUTE'S
GREEN [ABEL PLUS PROGRAM FOR CATEGORY:

17X Pre-dyed Nylon with PVC Backing

Private Office Range of Total VOCs:
0.5 mg/rm® or less

School Classroom Range of Total VOCs:
0.5 mg/m® or less

Product Type: Modular Tile

Joe W. Yarbrough, President
The Carpet and Rug Institue,Inc.

Certification Date: September 30, 2010
Expiration Date: June 30, 2022

To view all GLP-Certified products visit www.carpet-rug.org/alpproducts.

Page 1 of 1

100 SOUTH HAMILTON STREET
DALTON GA 30720-4612 UNITED STATES

GLP6331

This product complies with
California DPH Section 01350
Version 1.2

A USGBC® recognized third
party certification program
for LEED v4.1 EQ Credit
Low-Emitting Materials.

aas

ANSI National Accreditation Board
ACCREDITED
—— EEEE——
PRODUCT CERTIFICATION
EODY

#0754




